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PARTS PRICE LIST SQ2-4Y ISQ2Y4a
Control Number : PLPA-ISQ2Y4A-01 Supersedes 1 @ ~~w=cewne- (04/01/96)
ITEM PARTS NO. DESCRIPTION Q'TY SIZE MATERIAL PRICE ($) NOTE
- 17 7001-305-14 Cab-tyre Cable 1 JAWGlexI6tt VCT 59.20

2 1140-018-11 Hex. Bolt 2 |MSx15L SUS304 0.30
3 |142-125-18 Plain Washer 2 IMS SUsS304 0.20
4 (003-100-13 Gland 1 |LBT SUS304 4.90
S [141-030-12 Hex. Cap Nut 2 M8 SUS304 1.80
6 |142-127-10 Plain Washer 2 (M8 SuUs304 0.20
7 (068-134-28 Handle 1 Resin 9.80
10 Bullet Connector 3 [(Male 1.10
11 Bullet Connector 3 |Female 1.10
12 (141-030-12 Hex. Cap Nut 2 M8 SUS304 1.80
13 |142-127-10 Plain Washer 2 M8 SUS304 0.20
14 |048-141-15 Phase Flange 1 [NpT-2" Resin 26.20
15 |121-359-18 Packing 1 |90x58 NBR 5.20
16 [121-186-12 Bumper 1 CR 10.10
17 [065-141-18 OQuter Cover 1 SUSs304 254.00
18 (121-185-11 Packing 1 CR *
19 [140-019-25 Hex. Bolt 6 |M5x16L SUS316 1.00
20 |142-161-16 Spring Washer 6 |MS SUsS304 0.20
21 |051-185-11 Motor Head Cover 1 SUS304 133.50
22 |121-323-13 Packing 1 NBR *
23 Holder 1 SPC 3.70
24 |076-108-17 Starting Capacitor 1 |170MFD-125VAC (T) 18.60
25 1143-086-22 Cross Pan Screw 2 [M4x8L SWRM 0.20
26 [143-086-22 Cross Pan Screw 2 [M4x8L SWRM 0.20
27 Switch Cover 1 SPC 3.70
28 Pin 1 SK-~5 0.70
29 Finger Spring 1 SK-5 1.00
30 1077-109-11 Centrifugal Switch 1 (MS-3-2 22.30
31 1143-086-22 Cross Pan Screw 2 M4x8L SWRM 0.20
32 |143-076-29 Cross Pan Screw 2 [M3x6L SWRM 0.20
33 |143-015-17 Cross Pan Screw 2 |M4x10L SWRM 0.20
34 [142-124-20 Plain Washer 2 M4 SPC 0.20
35 [0S3-370~11 . |Motor Protector 1 [KAll12BBYL21 (H.C)1lloVv 29.60
36 [143-013-15 Cross Pan Screw 2 |M4x6L SWRM 0.20
37 (062-189-19 Bearing Cover 1 SPC 5.90
38 L.Wire Prot. Rubber 1 NBR 0.90
39 |143-013-15 Cross Pan Screw 1 M4x6L SWRM 0.20
40 ([142-124-46 Plain Washer 1 M4 BSBM 0.20
41 |0S0-306-17 Motor Bracket 1 SPC 24.10
42 |142-192-16 Wave Washer 1 6201 SK-5 1.90
43 |052-100-15 Ball Bearing 1 {620122C3 5.30
44 [055-438-14 Rotor and Shaft 1 159.80
45 |147-016-10 Impeller Key 1 14x4x10L SUS403 4.40
46 1052-101-16 Ball Bearing 1 |62022zC3 6.80
47 1056-398-14 Motor Stator 1 1i0v 532.80
48 }141-003-29 Hex. Nut 6 |MS SUs31l6 1.50
49 025-290-19 Mechanical Seal 1 |W-14HL Sic 51.10
50 (030-116-16 0il Ring 1 Resin 2.70
51 |121-188-14 Packing 1 {130x90x0.3t Poly.Sheet *
52 |[122-296-19 O-Ring 1 [84.5x2.4 NBR *
53 |029-159-33 Seal Plate 1 SCs13 224.70
54 |121-187-13 Bumper 1 CR *
55 [144-105-18 Stud Bolt 4 IM6x77L SUS304 §.10
56 |121-246-11 Packing 1 110.2x16.5x2¢t Poly.Sheet *
57 [035-111-29 0il Plug 1 {M10xl0L SUS304 1.90
58 [026-100-14 0il Seal 1 |sc-15287 NBR 2.10
59 |071-112-22 Shaft Sleeve 1 j14.8x11 SUs304 19.50
60 [040-100-18 Impeller Shim 1 j11.2x17x0.3¢t SUS304 0.20
61 |021-608-12 Impeller 1 |60HZ SUS304 54.20
62 1142-164-19 Spring Washer 1 |M10 SUS304 0.30
63 |141-031-13 Hex. Cap Nut 1 |M10 SUS304 2.20
64 |022-428-19 Suction Cover 1 SUS304 44,00
65 |127-111-14 Support Pipe 4 SUS304 2.40
66 |[141-004-17 Hex. Nut 4 |M6 SUS304 0.20
67 |023-238-13 Strainer 1 SUS304 41.10
68 |[049-138-12 Bottom Plate 1 SUS304 59.80
69 |[141-004-17 Hex. Nut 4 M6 SUS304 0.20
173-264-16 Packing O-Ring Set 1 (") 30.20

¢+ Pricing in U.S. currency, and subject to change without notics.
¢ Itema with * prices are available only in sets.
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Control Number :
EXPLOADED VIEW DREV-ISQ2Y4A.0]
> . A Supersedes :
& TSURUMI Pump Moselis@ay | T
Submersible Dewatering Pump (Stainless) 04-01-96
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TSURUMI (AMERICA), INC.






